'202F2 - W3
Holland & Knight

315 South Calhoun Street, Suite 600 | Tallahassee, FL 32301 | T 850.224.7000 | F 850.224.8832
Holland & Knight LLP | www.hklaw.com

R =
D. Bruce May, Jr. pl r;
(850) 425-5607 €3 €3 b
bruce.may@hklaw.com i @ - -
FZ o oan
s iR
el O g
*xL =
October 25, 2012 = @
= 7
CD ~
Via Hand-Delivery
Ms. Ann Cole

Florida Public Service Commission

2540 Shumard Oak Boulevard

Betty Easley Conference Center, Room 110
Tallahassee, FL 32399-0850

Re: In re: Joint Application for Expedited Approval of Transfer of Aqua Utilities
Florida, Inc.’s Water and Wastewater Facilities Serving the Arredondo Farms
Mobile Home Park in Alachua County, Florida to Yes Companies, LLC, an exempt
entity under Section 367.022(5), Florida Statutes
[...]
be sent on a predetermined schedule or as requested by your management
team.

The Dumont Company, Inc. — 381 8. Central Ave,, Oviedo, FL. 32765
800-330-1369 FAX: 800-524-9315



Dumont will be furnishing Odyssey Ultra Chlor Sodium Hypochlorite,
12.5% to all of your sites. All sites will be covered by our Clean Tank
warranty which is attached. '

Dumont will work with your operators to establish a specific delivery pattern
for each of your plants within the framework of our current delivery
schedule. Attached you will find a copy of our Delivery Calendar; one of
these will be posted on site in close proximity to the tanks and one will be
given to the plant operator for his use off site.

Dumont will provide emergency deliveries as needed. Our 800 number is
answered 24/7 and after hours a real person answering service is in place.
You will be in contact with someone from our management team within
minutes. We are prepared to make an emergency delivery at any time
including weekends and holidays, if it is required to keep your facility from
running out of chemicals.

Dumont will be responsible for all labor required to transition your plants
from the current supplier. We will closely communicate and coordinate our
activities with the plant operator. We will make every effort to move as fast
as possible to complete this transition and estimate that it will be completed
within four weeks maximum from the time you give us the approval.

In return for these services, Aqua Utilities agrees to pay a price of $1.30 per
gallon for the Sodium Hypochlorite. There will be no added delivery fee or
service charge to this amount. This price will be guaranteed for a period of

36 months.

In addition, Aqua Utilities recognizes that Dumont is a full service provider
of all water treatment chemicals and agrees that over the course of this
contract it will allow Dumont to present proposals on the other chemicals
that are used or may be used in the future at the various Aqua Utilities sites.
In the event that Aqua Utilities finds that it is in their interest to accept these
proposals, the chemicals will be added to this contract by an Addendum
describing the detailed services and pricing.

The Dumont Company, Inc. ~ 381 S. Central Ave., Oviedo, FL. 32765
800-330-1369 FAX: 800-524-9315

(384



As evidence of their agreement on the above conditions, the parties have
recorded their signatures below:

/ / ﬂﬂw \ le
Harry HouSeholder, Manager of Ope ions

Aqua Utilities Florida, Inc.

Date: /7-/7//?

The Dumont Company, Inc. - 381 S. Central Ave., Oviedo, FL 32765
800-330-1369 FAX: 800-524-9315

)



DUMONT

Clean Tank Guarantee

Dumont guarantees that when a tank is filled with
Odyssey’s Ultra Chlor Sodium Hypochlorite that
there will never be anything at the bottom of your
tank except the highest quality bleach on the market.

Should you ever get any build up of any kind on the
bottom of your tank, Dumont will pump out the
contaminated product and clean your tank at our
expense. Then we will refill your tank with fresh
Ultra Chlor at no cost to you.

The only requirement to keep this guarantee in force
1s that you not put anything in your tank other than
Odyssey’s Ultra Chlor Sodium Hypochlorite.

Rénald H.
The Dumon

right,Pfesident
mpany, Inc.

The Dumont Company, Inec. - 812 Eyrie Dr., Oviedo, FL 32765 l
800-330-1369 FAX: 800-524-9315



DUMONT

Delivery Calendar

Calt us today for all your chemical needs!

CHEMICALS THAT ENHANCE
THE QUALITY OF WATER 1-800-330-1369
Customer:
2010 |
; JANUARY FEBRUARY MARCH g
S M T W T F S , 1 s M T W T F iSO M T W T BS 1
4 12 ; 1 3 1 3 4 5 5 b2 3 4 5 6|
513 4 5 6 7 8 9,27 8 9 10 11 12 13,6 7 8 0 1 12 13
6110 N 12 13 14 15 1613114 15 16 17 18 19 2017 ‘ 4 15 16 17 18 19 20
7117 18 19 20 21 2 23,420 2 23 24 25 2 7|8 2 2 23 24 25 2% 27
8 24 25 26 27 28 2 28 198 2 30 3
31 _
,_f APRIL s MAY 3 JUNE o
S M1 W T ST M T W T F s TS M T W T F s
10 1 3 1 i 1 2 3 4 5
22456 789]036%23456 7823?6 7 8 9 10 n 12
3 ; 12 13 14 15 16 17‘ 7 9 10 11 12 13 14 15 4 13 14 15 16 17 18 19}
4 18 19 0 21 2 28 24:8'16 17 18 19 20 21 22! 5.20 21 2 23 24 25 26
5125 % 27 8 2 23 24 25 2% 2 B » 6127 28 2 30 f‘
2 0 3 % - o
! _ JULY I AUGUST i SEPTEMBER j
S M T W T F s, S M T W T F s S M T W T F s
s ! 1 2 3 .3:1 2 4 5 6 7.7 12 3 4
7%4 5 6 7 8 9 10§4§8 0 1M 12 13 14i8ls 6 7 8 9 10 m!
8im1 12 13 14 15 16 1705 15 16 17 18 19 20 21 12 13 14 15 16 17 18
1118 19 20 21 2 B 24§ 3 ‘ 2 28 24 25 2% 28;; 2 19 20 21 2 28 24 25
2.2 % 27 %8 » % 37 2% B 3 3l 7 B ® 2
I OCTOBER NOVEMBER P DECEMBER !
s M T W T F 8§ S M T W T F s M 1T W T F s
3 | 12 8] 1 2 3 4 s 4 2 3 4 .
4%3 4 5 6 7 8 §1§7 8 9 10 11 12 13%555 6 7 8 9 10 1
5110 11 12 13 14 15 16 2 H14 15 16 17 18 19 20‘ é 12 13 14 15 16 17 ISE
I3 1 17 18 19 20 21 2 28|32 2 B 24 2 2% 2707 19 20 2 2 23 24 25|
7!24 25 26 7 B ®» 2 4 B B 2 826 7 8 2 30 3}
131 |

For more information, visit our websife at www.dumontchemicals.com



3.

Easements to Seller for access, ingress and egress to facilities.

'See Owner’s Title Insurance Policy Commitment No. 2061-2808329 issued by Lawyers
Title Insurance Company in favor of Seller.



4, Certificates Issued to Seller by PSC

Water Certificate 549-W and Wastewater Certificate 478-S are applicable to the facilities.



S3s
SN\

o
i

Wz

FLORIDA PUBLIC SERVICE COMMISSION

Certificate Number
549 - W

Upcn consideration of the record it is hereby ORDERED
that authority be and is hereby granted to:

ARREDONDO UTILITY COMPANY,
dba AQUA UTILITIES FLORIDA,

INC.
INC.

Whose principal address is:

6960 Professional Parkway East,
Sarasocta, FL 34240

#400
(Alachua County)

to provide water service in accordance with the provision
of Chapter 367, Florida Statutes, the Rules, Regulations
and Orders of this Commission in the territory described
by the Orders of this Commission.

This Certificate shall remain in force and effect until

suspended, cancelled or revoked by Orders of this
Commission.

ORDER
ORDER
ORDER
ORDER
ORDER
ORDER

PSC-92-1454~FOF-WS
PSC-99-0481-FOF-WS
PSC-04-0715-FOF-WS

DOCKET
DOCKET
DOCKET
DOCKET
DOCKET
DOCKET

920973-WS
981509-WS
040359-WS

BY ORDER OF THE
FLORIDA PUBLIC SERVICE COMMISSION

2

==
=S

o
e

B3

23

S
ol

) s

22

ey

ST,

e

3
4,
0

/NN
LD




FLORIDA PUBLIC SERVICE COMMISSION

Certificate Number
479 - 8

Upon consideration of the record it is hereby ORDERED
that authority be and is hereby granted to:

ARREDONDO UTILITY COMPANY, INC.
dba AQUA UTILITIES FLORIDA, INC.

Whose principal address is:

6960 Professional Parkway East, #400
Sarasota, FL 34240 (Alachua County)

to provide wastewater service in accordance with the
provision of Chapter 367, Florida Statutes, the Rules,
Regulations and Orders of this Commission in the
territory described by the Orders of this Commission.

This Certificate shall remain in force and effect until

suspended, cancelled or revoked by Orders of this
Commission. ‘

ORDER PSC-92-1454-FOF-WS DOCKET 920973-WS
ORDER PSC-99-0481-FOF-WS DOCKET 981509-WsS
ORDER PSC-04-0715-FOF-WS DOCKET - 040359-WS
ORDER DOCKET
ORDER DOCKET
ORDER DOCKET

BY ORDER OF THE
FLORIDA PUBLIC SERVICE COMMISSION

A WX s
A S
N 2




5. DEP Permits Relating to Facilities



. . . Chatlie Crist
-Florida Department of Governor
Environmental Protection Jff Kottkamp
S Lt. Governor
Northeast District .
7825 Baymeadows Way, Suite B200 Michael W. Sole
Jacksonville, Florida 32256-7590 Secretary
Fhone: 904/807-3300 o Fax: 904/4458-4366
STATE OF FLORIDA _ '
, DOMESTIC WASTEWATER FACILITY PERMIT
PERMITTEE: _ PERMIT NUMBER: F LAOi 1315-005
Aqua Utilities Florida Inc FILE NUMBER: FLA011315-005-DW3P
_ ISSUANCE DATE: December 15,2009 -
RESPONSIBLE OFFICIAL: EXPIRATION DATE: December 14, 2014
Mr. John M Lihvarcik : : ,
President .
Aqua Utility Florida Inc

P.O. Box 490310
Leesburg, Florida 34749-310
(941) 907-7400

FACILITY:

Arredondo Farms Mobile Home Park WWTF

7117 Southwest Archer Road (SR 24)

Gainesville, FL 32608

Alachua County

Latitude: 29°36' .03" N Longitude: 82°24'52.15" W

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of .
the Florida Administrative Code (F.A.C.). This permit does not constitute authorization to discharge
wastewater other than as expressly stated in this permit. The above named _permittee is hereby
authorized to operate the facilities in accordance with the documents attached hereto and specifically
described as follows:

WASTEWATER TREATMENT:
Existing Facility:

A 0.060 million gallons per day (ingd) annual average daily flow (AADF) permitted capacity extended
aeration wastewater treatment facility (WWTF) consisting of six 5,000-gallon aeration basins, two
7,412- gallon clarifiers, a 2,244-gallon chlorine contact chamber, and one 750-gallons digester. The
residuals are transported to a DEP-permitted RMF, a DEP-permitted WWTF for further treatment and
final disposal. ' ‘

Modification Facility:

"More Protection, Less Process”
www. dep.state. fl.us



PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER: FLAO! 1315-005
 FACILITY: Arredondo Farms Mobile Home Park WWTF EXPIRATION DATE: December 14, 2014

* Hydrasieve Model 554-2-48 influent static fine screen which is 304 stainless steel
traverse bar screen that is 48inches wide by 54 inches long with 0.060 inches (1.5 mm)
openings. ,

e An 8,500 gallons flow equalization tank. The equalization tank will have one Roots U-
RAI 36 blower with a 5 hp motor. The tank will also have a duplex pumping system with
a capacity of 100 gpm @ 20feet total dynamic head.

~* An additional 8,500 gallons aeration basin tank. The tank will be set approximately 2 feet
above existing tank top elevation. A

* A flow splitter box to capture all the flow from aeration basin AT-4 and equally distribute
flow between aeration AT-5 and AT-6 and in turn to clarifier 1 and 2. The box will have
adjustable aluminum weir gates. ,

* Two 8,500 gallons digester tanks. Aeration and mixing will be provided by one Roots U-
RAI 36 blower with a 5 hp motor. ‘

* Replacement of existing diffusers with membrane type coarse bubble diffusers and-

- replacement of some deteriorated galvanized steel aeration piping. '

* Replacement of the existing outlet baffle and concrete weirs in both existing clarifiers
with new outlet baffles and V-notch adjustable aluminum weirs. Remove and replace -
existing 4 inch return activated sludge airlift in existing clarifiers and replace with 3 inch
schedule 40 PVC airlifts and 6 inch PCV gravity return piping to the head of the plant
and to the new sludge holding tanks. :

REUSE OR DISPOSAL:

Land Application R-001: An existing 0.060 MGD annual average daily flow permitted capacity rapid
infiltration basin system. R-001 is a reuse system which consists of consisting of two rapid infiltration
basins (RIBs). The system R-001 is located approximately at latitude 29° 35' 50" N, longitude 82° 25'
25" W.

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in
this cover sheet and Part I through Part IX on pages 1 through 20 of this permit.



PERMITTEE: Aqua Utilities Florida Inc

FACILITY:

PERMIT NUMBER: FLA011315-005

Arredondo Farms Mobile Home Park WWTF EXPIRATION DATE; December 14,2014

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Reuse and Land Application Systems

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized
to direct reclaimed water to Reuse System R-001. Such reclaimed water shall be limited and monitored by the permittee as
specified below and reported in accordance with condition 1.B.7:

Monitoring Requirements

Reclaimed Water Limitations

: _ , Frequency of Monitoring
Parameter Units Max/Min | Limit Statistical Basis Monitoring | Sample Type | Site Number | Notes
BOD, Max 20.0 - Annual Average ,
Carbonaceous 5 Max 30.0- Monthly Average :
day, 20C me/L Max 45.0 Weekly Average Monthly Grab EFA-1
_ _ Max 60.0 Single Sample
Solids, Total Max 20.0 Annual Average
Suspended Max 30.0 Monthly Average - .
' mg/L Max 45.0 Weekly Average Monthly Grab' EFA-1
Max 60.0 Single Sample
Coliform, Fecal Max 200 : I\A/[I(l)r:::i ;&é:;ar;gl:tric . '
#/100mL Max - 200 Mean Monthly Grab EFA-1 See LA3
© Max 800 © . '
4 Single Sample
pH Min 6.0 Single Sample )
S.L Max 8.5 Single Sample 5 Days/Week Grab EFA-1
Chlorine, Total : : v
Residual (For mg/L Min 0.5 Single Sample 5 Days/Week Grab EFA-1 See LAA4
Disinfection)
Nitrogen, Nitrate; . EFA-1
Total (as N) mg/L Max 12.0 Single Sample Monthly Grab ‘




PERMITTEE:  Aqua Utilities Florida Inc
FACILITY: _ Arredondo Farms Mobile Home Park WWTF EXPIRATION DATE: December 14,2014

'PERMIT NUMBER: FLA011315-005

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit

Condltlon I.A.1. and as described below:

Monitoring Site
Number

Description of Monitoring Site

EFA-1

to the. RIBs

'Effluent sample immediately after disinfection and prior to discharge

3. The effluent limitation for the monthly géometnc mean for fecal coliform is only applicable
if 10 or more values are reported. If fewer than 10 values are reported, the monthly
geometric mean shall be calculated and reported on the Discharge Monitoring Report.. /i 62-

600.440(4)(c)]

4. Total residual chlonne must be maintained for a mlmmum contact time of 15 mmutes based
on peak hourly flow. [ 62-610.510, 62-600.440(4)(b) and (5)(B)]




PERMITTEE: Aqua Utilities Florida Inc PERMIT NUMBER: FLA011315-005
FACILITY: Arredondo Farms Mobile Home Park WWTF EXPIRATION DATE: December 14,2014

B. Other Limitations and Monitoring and Reporting Requirer'nentsA

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the treatment facility shall
be limited and monitored by the permittee as specified below and reported in accordance with condition L.B.7.:

Limitations , Monitoring Requirements

_ : Frequency of Monitoring
Parameter Units Max/M | Limit Statistical Basis Analysis ‘Sample Type Site | Notes
in : ' ' Number
Flow Max 0.06 Annual Average o Elapsed Time See 1.B.4
o MGD Max | Report Monthly Average 5 Days/Week | Measurement INF-1
‘Max | Report Quarterly Average on Pump
Percent C(a acity, ‘ ' _
tt( od Ca?:l;c‘; t;[;e:{'ml percent Max | Report Monthly Average Monthly Calculated CAL-1
100 ‘ ‘ ‘ '
BOD, : o See LB.3
Carbonaceous S | mg/L Max | Report - Single Sample ~ Monthly Grab INF-1 '
day, 20C (Influént) ‘ ' ' ‘
Solids, Total ] ' ' ' See I.B.3
Suspended mg/L Max | Report Single Sample Monthly. ~ Grab - INF-1
(Influent) : -

(*) Three-Month Average Daily Flow



PERMITTEE: Agqua Utilities Florida Inc PERMIT NUMBER: FLA011315-005
FACILITY: Arredondo Farms Mobile Home Park WWTF  EXPIRATION DATE: December 14,2014

2. Samples shall be taken at the monitoring site locations listed in Permit Condition
L.B.1. and as described below:

Monitoring Site -
Number ' Description of Monitoring Site
INF-1 Influent prior to chemical, physical, biological treatment or dilution
CAL-1 Calculated value

3. Influent samples shall be collected so that they do not contain digester supematant or
return activated sludge, or any other plant process recycled waters. [62-601.500(4)]

4. An clapsed time measurement on pumps shall be utilized to measure flow and
- calibrated at least once every 12 months. [62-601.200(17) and .500(6)]

5. The sample collection, analytical test methods and method detection limits (MDLs)
applicable to this permit shall be conducted using a sufficiently sensitive method to
ensure compliance with applicable water quality standards and effluent limitations
and shall be in accordance with Rule 62-4.246, Chapters 62-160 and 62-601, F.A.C.,
and 40 CFR 136, as appropriate. The list of Department established analytical

- methods, and corresponding MDLs (method detection limits) and PQLs (practical
quantitation limits), which is titled "FAC 62-4 MDL/PQL Table (April 26, 2006)" is

- available at http://www.dep.state.fl.us/labs/library/index.htm. The MDLs and PQLs